



**ELECTROTECHNICAL TESTING INSTITUTE**  
**Pod Lisem 129**  
**171 02 Praha 8 – Troja**  
**Notified Testing Laboratory No. 1014**  
**No. of the Test Report: 701984-01/01**

No. of pages: 3  
 No. of annexes/No. of an. pages: 0/0

Issued: 30. 6. 2017



## TEST REPORT FOR REACTION TO FIRE

**Name of product:** Network cable  
**Type of product:** UTP CAT5E PVC  
**Ratings:** E<sub>ca</sub>  
**Part number:** CTG/U5E/170602  
**Manufacturer:** CTG(JIANGSU) ELECTRONICS CO., LTD, #207, 84 Road, Jinhu industry Zone , Jinhu City, Jiangsu Province, People republic of China  
**Production site:** CTG(JIANGSU) ELECTRONICS CO., LTD, #207, 84 Road, Jinhu industry Zone , Jinhu City, Jiangsu Province, People republic of China  
**Ordering firm:** HANGZHOU LINAN XITIANQI IMPORT&EXPORT CO., LTD 3RD FLOOR, CTG Building, LINGLONG Street , Linan City, Hangzhou, Zhejiang Province, People republic of China  
**Number of tested samples:** 1  
**Samples submitted on:** 28. 6. 2017  
**Location of testing:** EZÚ  
**Tested from** 29. 6. 2017 **through** 29. 6. 2017  
**Other data:** -  
**The product was tested according to:** EN 60332-1-2:04+A1:15+A11:16, EN 60332-1-1:04+A1:15

Compiled by: Jiří Kašpar



Approved by: Jan Tůma  
 Testing laboratory technical manager

Test results stated in the test report apply only to the tested subject and unless specified otherwise in the test report, the tests were performed using the method and under the conditions determined in the test regulations, technical norm, instructions for use and information provided by the manufacturer on the tested subject and using accessories required by the manufacturer.  
 Without written consent, this report must not be reproduced in any other way than as a whole.  
 When referring to services of EZÚ, s. p., as an accredited laboratory, the customer specified in this report must use the following formulation: "Tested by test laboratory no. 1056, accredited by CAU".